JET

BD-X7 ToKapHbIW CTaHOK

CNEUNDUKALNA OETANEN
ERSATZTEILLISTE
LISTE DE PIECES

Walter Meier AG

WMH Tool Group AG, Bahnstrasse 24, CH-8603 Schwerzenbach
Walter Meier (Fertigung) AG, Bahnstrasse 24, CH-8603 Schwerzenbach
Walter Meier (Tool) AG, CH-8117 Félladen

www.jettools.com; info@jettools.com

Tel. +41 (0) 44 806 47 48

Fax +41 (0) 44 806 47 58

®upma-nmnoptep OO0 «UTA-CI6»

Cankr-MNeTtepbypr, Cknaackon npoesn, 4. 4a, ten.: +7 (812) 334-33-28
Mockosckuin odpmuc OO0 «NTA-CI16»

Mocksa, NepeBeneHoBCKuIA Nepeynok, A. 17, Ten.: +7 (495) 660-38-83
www.jettools.ru; info@jettools.ru

50000900MX...2011/05






No. Description Rty No. Description Q'ty

|  |Bearing 80206 2 55 Screw M4=10 3
2 |Cover 2 56 Screw M6:x8 1
3 [Screw M5*12 11 57 Nut M4 1
4 |Spur Gear 1 a8 Screw M4:20 1
5 [Nut M27%x1. 5 2 59 Slide box 1
6 JPully ] 60 Shaf't 1
7 |Spacer 2 61 Gear 1
8 [Screw ME%25 3 62 Groove Cam 1
9  Nut M6 4 63 Nut (Metric) 1
10 |Head Stock Casting | 64 Feeding Gear I
11 [Spindle ] 65 Hand wheel 2
12 [Parallel Key 4428 1 66 Handle 2
13 Washer 6 2 67 iib strip 1
14 [Brushless motor 500W 1 68 Handle nut base 1
15 |Spring Washer 5 9 6Y Spring 2
16 |Screw M5314 7 70 Support feet 1
17 [Pully 1 71 Screw M4=10 2
18 | Parallel Key 5%18 1 72 Screw M4x12 3
19 [Pully | 73 Serew M10:50) 1
20 Motor connector 1 74 Screw ME%25 9
21 |Bracket for motor 1 75 ompound Rest 1
22 [Washer 5 7 76 Slider 1
23 Screw M6%10 3 7 Gib strip 1
24 |Screw ME12 6 78 Angle Block 1
25 [Nut M5 4 79 Bracket 1
26 |Screw M53#10 5 80 Cross Feeding Screw 1
27 [Nut M4 6 81 Washer 1
28 |Screw M4x16 3 82 Handle 1
29 |Screw M4::8 2 83 Positioning Pin 1
30 [Screw M412 4 84 Tool Rest 1
31 [Washer 8 2 85 Handle set 1
32 ISpring Washer M6 2 86 Nut M6 1
33 |Screw M6x10 4 87 Screw M5%16 1
34 |Screw M6%20 2 88 Screw M5%25 1
35 [Saddle 1 89 Washer 10 1
36 [Press board 2 90 Nut M10 1
37 |Cross Slide 1 91 Screw ME+14 |
38 [Feeding Screw (Metric) ] 99 Serew M8%40 1
39 [Gib Strip 1 93 Tailstock Casting 1
40 [Feeding Nut 1 94 Bottom board 1
41 [bial | 95 Plate of tailstock 1
42 Pial 2 96 Washer 1
43 Handle(big) ] 97 Tailstock Scerew |
44 Prientation 1 98 Flange 1
45 |Spring patch 2 99 lailstock 1
46 [Screw M6%16 2 100 Handle 1
47 |[Steel ball 1 101 lamp 1
48 |Screw M4=10 4 102 Cover |
49  Nut M8 3 103 Switch label 1
50 |Screw M8*5H5 2 104 Switch |
51 [Round Pin A5%12 1 105 ‘onnector 1
52 |Screw M6*12 2 106 Fuse 1
53 Washed 2 107 Screw Ma=10 2
54 ISCre\\-' M4x8 8 108 Yellow Indicator Light 1




No. Description Q' Ly No. Description Q' Ly
109 [Switch 1 163 Support Plate 1
110 JPower indicator 1 164 \ut M8 1
111 [Button 1 165 Shaf't 1
112 |PC Board ] 166 ['ceding Gear ]
113 [Cover of motor ] 167 Kevy ]
114 |Serew M58 7 168 ear p
115 [Rubber Pipe 1 169 Screw M5%8 1
116 |Label 1 170  [Handle sleeve 1
117 JLightning label ] 171 Nut M6 ]
118 [Pefend board 1 172 Fixed board 1
119 Pustproof ] 173 Indicator ]
120 [Power line 1 174 ompression Spring 1
121 |Left Support 1 175 Board 1
122 Right Support ] 176 Screw M5%66 2
123 Perew M6s20 5 177 Support board 1
124 |Parallel key 3%16 ] 178 “over ]
125 Washer 1 179 Chuck 1
126 |Screw M3%10 4 180 Filter 1
127 Washer 4 181 Cover 1
128 |Screw M6#16 4

129 |Screw M5#20 ]

130 Nut M5 1

131 [Screw M8*x25 3

132 [Bed way 1

133 |Long Rack 1

134 [Tray ]

135 [Screw 1

136 [Cover 1

137 |Washer 4 3

138 |Screw M46 6

139 [|Switch 1

140 [Cover of chuck 1

141 over of switch 1

112 |Screw M35 4

143 |Screw M4#30 2

144 |Cover board ]

145 |Screw M6 b

146 [Cover ]

147 [Spring washer 12 1

148 |Gear 1 ]

149 JFeeding Gear 2

150 |Gear 11 ]

151 |Washer 5 2

152 |Spring washer Mb 1

153 [Serew  M5%10 1

154 [Fixed Screw |

155 [Parallel key 3#%8 ]

156 [Screw 1

157 |Gear support 1

158 |Screw M5%20 2

159 |Parallel kev  3%6 1

160 [Gear 2

161 Washer 2

162 ISupporl Screw 1




W
= V
- U —
B \
; /500-3 |
FH&)L (NFu
| -10 <EH’
HI
A2 [T 5 M 2R~
o s i =
= o]
X-1 B S =
= S PE-2 |
BN~
PE-1
| |
LED = e |7
L1 |PE[NT
1l
230V/50Hz



